service parts manual

FORM NO. 2262C

“Chop-King” Harvester .‘

Main Unit

GEHL COMPANY

WEST BEND, WISCONSIN 53095 U.S.A.






FH188 - INTRODUCTION

Mr. Dealer:

Give complete information when ordering service parts. Always give complete part number and also complete
part description. The model number and serial number should always be given. Numbers for this unit are
stamped on a plate located on the left side of the Main Frame End Sheet behind the left Wheel.

""Right" and ''Left'' are determined from a position standing at the front of the unit and looking into the Har-
vester throat. The PTO Drive would then be on the "'Right'! side.

NOTE: You will find common hardware such as nuts, bolts, etc. listed but not illustrated in parts lists in this
manual. Hardware listed with the particular parts is for mounting purposes and is not included when the part
is ordered for replacement.

Gehl Company reserves the right to make changes or improvements in the design or construction of any part
without incurring the obligation to install such changes on any unit previously delivered.

TABLE OF CONTENTS

Introduction . .. ....... ... ... .. .. .. .. .. . ... 3
Drawbar and Axle . .. ................ .. .. ... 4-5
Main Frame and Feeder. . ... ................ . 6-7
Feeder Head ....................... . .. . . 8-9-10
Dics ... 11
Outlet and Deflector . ...................... . 12-13
Transmission (Used after Serial #4125). . ... ... 14-15
Transmission (Used before Serial #4126). . ... ... ... 16-17
Power Take-Off Drive . ... ............... 18-19-20-21
Accessories. . ..................... ... 22-23-24-25
Universal Drives . ........................ . 26-27
Numerical Index ... ................... ... 28-29-30

@ \\3‘ SAFETY
"FIRST

KEEP ALL SHIELDS IN PLACE.

STOP MACHINE TO ADJUST AND OIL.

WHEN MECHANISM BECOMES CLOGGED, DIS-
ENGAGE POWER BEFORE CLEANING.

KEEP HANDS, FEET AND CLOTHING AWAY
FROM POWER-DRIVEN PARTS.

KEEP OFF IMPLEMENT UNLESS SEAT OR PLAT-
FORM IS PROVIDED.

KEEP OTHERS OFF.

Ay B Sy

h\wwd




FH188 - DRAWBAR and AXLE

Used Before
Serial #2026
21

Used Before
Serial #2276

Used Before
Serial #2276

Ref. Part ) S - Ref. Part No.
No. No. Part Name C Req. No. No. Part Name Req.
1 9H300 Attachment Support Lock Pin . . 2 3 H604R Drawbar Hitch . .. ......... 1
2 H601L Axle ... L oo 1 4 H623D Lift Crank Bearing . . ... .. .. 3
650104 Hex.Hd.Cap Screw 1/2x 1. .. 2 570000 Grease Fitting . . .. ... .. .. 1
650106  Hex. Hd.Cap Screw 1/2x 1-1/4 6 570003  Grease Fitting . . .. ... .. .. 2
650109  Hex.Hd.Cap Screw 1/2x 1-1/2 5 650028  Hex.Hd.Cap Screw 5/16x1.. 3
650140  Hex.Hd.Cap Screw 5/8 x 1-1/4 8 653007  Hexagon Nut - 5/16 . ...... 3
653018 Hexagon Nut - 1/2 . ....... 11 654024 Lock Washer - 5/16 .. ... .. 3
653021  Hexagon Nut - 5/8 .. ...... 8 5  H646E Lift LEVET « v v v e m o ee e 1
653077 Hexagon Lock Nut - /2 ... 2 6 H663G Shifter Link - Front . .. .. ... 1
654009  Plain Washer - 1/2 .. .. ... 12 650062 Hex.Hd.Cap Screw 3/8 x 2-3/4 1
654030  Lock Washer - 1/2. .. ... .. 11 650075  Hex.Hd.Cap Screw 3/8x 2-3/4 1
654032  Lock Washer - 5/8.. ... ... 8 653010 Hexagon Nut - 3/8 . ....... 1

653075  Hexagon Lock Nut - 3/8 .. ... 1
654026 Lock Washer - 3/8. .. ... .. 1



FH188 - DRAWBAR and AXLE

Ref.  Part No. Ref. Part No.
No. No. Part Name Req. No, No. Part Name Req.
K H674G Lift Link . . .............. 2 30 H6228 Cylinder Link . ... ... ST 1

570018  Grease Fitting . . ... ... ... 6 650136  Hex.Hd.Cap Serew 1/2 x 5-1/2 1
8  H678 Drawbar Pin ............. 1 653018  Hexagon Nut - 1/2 .. ... ..., 1
9 H686G Shifter Handle. . . .. ........ 1 654030 Lock Washer - 1/2 .. ... ... 1
655022 Cotter Pin 3/16 x 1-3/4 . . ... 2 31 H6229 Spring Clevis -~ Front. .. ... ., 1
650032  Hex. Hd.Cap Screw 5/16 x 1-1/21 32 H6230 Spring Clevis - Rear . ... .... 1
653007 Hexagon Nut ~ 5/16 . . .. .. .. 1 33 H6231 Clevis Pin .. ............. 2
654024 Lock Washer - 5/16 ....... 1 655018 Cotter Pin 3/16 x 1-1/4 ... .. 4
10 H687E Shifter Pivot - Right ... ..., . 1 34 H6232 Spring Adjustment Crank .. ... 1
655020  Cotter Pin 3/16 x 1-1/2 . . . .. 1 655010  Cotter Pin 1/8x 1-1/2 ... ... 1
11 D932A Lift Link Washer ... ....... 12 - 653082 Slotted Nut - 1/2 , ... ...... 1
12 H6053A  Connecting Link Bushing. . . . . . 2 654009 Plain Washer - 1/2 ., ... ... 1
13 H6057B  Lift Spring. ... ........... 1 35 H6233 Adjustment Crank Pin. . ..., .. 1
14 H6092C Hose Stand .. ............ 1 (Used before Serial #2276)
653018 Hexagon Nut - 1/2. .. ... ... 1 ) 655008 Cotter Pin 1/8x 1-1/4 . ... .. 2
653077 Hexagon Lock Nut - 1/2 . .. .. 2 36 H6233A  Adjustment Crank Pin. .., ..., 1
654030  Lock Washer - 1/2 ... ... .. 1 (Used after Serial #2275)
15 H6094 HoseClamp . .. .......... , 3 37 H6234 Lift Roller .., ............ 2
650106  Hex, Hd.Cap Screw 1/2 x 1-1/4 1 (Used before Serial #2276)
653077 Hexagon Lock Nut 1/2 . ... .. 1 38 H6235 LiftStop . .............., 1
16  H6106C  Shifter Link - Rear . ........ 1 650064  Hex.Hd.Cap Screw 3/8 x 1-1/2 2
650062  Hex.Hd.Cap Screw 3/8 x 1-1/4 2 653010  Hexagon Nut - 3/8 ......... 2
653075 Hexagon Lock Nut - 3/8 . . ... 2 654026 Lock Washer - 3/8 ., ...... 2
17 H6109A  Trailer Hitch Stand . .. .. .. .. 1 39 H6237 Feeder Pivot Arm ..., ......, 1
655028  Cotter Pin 1/4x 1-1/2. ... .. 2 655028  Cotter Pin 1/4x 1-1/2. ... .. 2
18 H6123A  Shifter Pivot - Left . . ....... 1 40 H6238 Lift Shaft 1-7/8 x 65-9/16. . . . . 1
650034  Hex.Hd. Cap Screw 5/16 x 1-3/42 650306  Hex.Hd.Cap Screw 5/8 x 3-1/2 6
653007  Hexagon Nut - 5/16 . . ... ... 2 653021  Hexagon Nut - 5/8 ..., ...... 6
654024  Lock Washer - 5/16. .. ... .. 2 654032  Lock Washer - 5/8 ........ 6
19 H6161A Adjustable Axle. . ... ... . ... 2 41 H6239  Transport Pin.............1
655014 Cotter Pin 1/8x 2. ........ 2 42 H6243 Shifter Handle Extension. ... .. 1
650111  Hex.Hd.Cap Screw1/2 x 1-3/4 8 43  H6249%  Lift Arm Bolt 5/8x 3-1/4. .. .. 6
653018  Hexagon Nut - 1/2......... 8 (Used before Serial #2276)
653090  Castellated Nut - 7/8 NF . ... 2 H6249A% Lift Arm Bolt 5/8 x4, ... .... 6
654030  Lock Washer - 1/2 ..., .. .. 8 (Used after Serial #2275)
654015  Plain Washer - 7/8 ... ... .. 2 ) 653021  Hexagon Nut - 5/8 .....,... 6
20  H6162A  Axle Extension - Right....... 2 ) 654032 Lock Washer - 5/8 . ....... 6
(One req'd before Serial #2026) 44 H6250 Attachment Support .. ....... 1
650136 Hex. Hd. Cap Screw 1/2 x 5-1/2 6 45 M12106  Adjustment Crank Grip ...... 1
653018  Hexagon Nut - 1/2......... 6 (Used after Serial #4125)
654030 Lock Washer - 1/2 ... ... .. 6 46 R13033DC Hitch Jack . .............. 1
21  H6163A* Axle Extension - Left........ 1 47  R13139A Drawbar Clip - Upper ....... 1
(Used before Serial #2026) } 48 R13244  HitchPin................ 1
650135  Hex.Hd.Cap Screw 1/2x 5-1/2 3 655010  Cotter Pin 1/8x 1-1/2 ...... 1
653018  Hexagon Nut - 1/2 . ....... 3 655028  Cotter Pin 1/4x 1-1/2 . ..... 1
654030 Lock Washer - 1/2 . ... .... 3 49 R13245 Control Cord Bracket. ., ..., . 1
22  H6166A Trailer Hitch . ............ 1 50 R13247  HitchSpring.............. 1
(Used before Serial #2276) 51 520007 Thrust Bearing . . .. ...... .2
650165 Hex. Hd.Cap Screw 3/4x 2 ... 2 52 520025 BearingCup . . .. .......... 4
653026  Hexagon Nut - 3/4......... 2 53 520027 BearingCome ............ , 2
654034 Lock Washer - 3/4 . ... .... 2 54 520028 Bearing Cone , .. .......... 2
M12100 Hitch Plate . ............. 1 55 550002 Wheel Hub (Includes Two 520025) 2
(Used after Serial #2275) 56 550018 DustCap ................ 2
650111  Hex.Hd.Cap Screw 1/2x 1-3/4 4 57 550022 Grease Seal .,............ 2
653018 Hexagon Nut-1/2......... 4 . 58 550041 WheelBolt............... 12
654030 Lock Washer - 1/2 .. ...... 4 59 550051 Drop Center Wheel. . , .. ..... 2
23 H6196B  Hitch Pivot Pin. ..., ....... 1 60 620005 Retaining Ring. . ... ... P |
655020  Cotter Pin 3/16 x 1-1/2 ... .. 1
24 H6198 Hitch Control Cord . ........ 1
25 H6215 Shifter Pivot - Front . ..... .. 1
26  H6216 Shifter Connecting Link . ... .. 1 . AFor replacement, order H6162A.
650062  Hex. Hd.Cap Screw 3/8 x 1-1/4 2 8 For replacement, order 650306.
653010  Hexagon Nut - 3/8......... 2 €To service Jack Latch, order Latch Kit
654006  Plain Washer - 3/8 . ......, 2 #620009.
654026  Lock Washer - 3/8 .. .... L2
27  H6217 Shifter Link Pivot . ......... 1

NOTE: Toorder complete set of decals for machines

28 H6218 Drawbar Clip - Lower . ... ... 1 0 -
650160 Hex. Hd. Cap Screw 5/8 x 5-1/2 2 before Serial #4126, order decal kit #610029. To
653021  Hexagon Nut - 5/8......... 2 order complete set of decals for machines after
654032 Lock Washer - 5/8 ........ 9 Serial #4125, order decal kit #610245.

29 H6219A  Hitch Spacer. . ... ......... 2

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



FH188 - MAIN FRAME and FEEDER

WARNING - Order By Part Number - Do.
Not Use Illustration Reference Numbers

Part Used Before
Serial #2276

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



Ref. Part
No. No.

1 H110C

H110D

655507

2 H111D
650206

3  HI3TE

4  H184C

5 H324*

H324A

650025
653007
654004
654024

6 H334
650060
654006
654026

7 H374

8  H400N®
650247
650060
653010
653044
654026

9 G433
650028
653007
654004
654024

No.
Part Name Req.
Feeder Shaft - Front
1-1/4x22-3/4 ......... 1
(Used before Serial #2276)
Feeder Shaft - Front
1-1/4x22-3/4 ......... 1

(Used after Serial #2275)
Woodruff Key 5/16 x 1 .... 2

Feeder Sprocket - Front (8 T).
Soc. Hd.SetScrew 5/16x1/2.

[N\

Feeder Apron Assembled ... 1
(Includes Two Plain Couplers
(500104) with Spring Clip (500188)

Feeder Slat w/Links ...... 31

Blower Rim ............ 1
(Used before Serial #3026)

Blower Rim ............ 1

(Used after Serial #3025)
Hex.Hd. CapScrew 5/16x 3/4 12

Hexagon Nut - 5/16 ...... 12
Plain Washer - 5/16 ..... 12
Lock Washer - 5/16 . .... 12

Cover Hinge Pivot . ....... 1
Hex.Hd.CapScrew 3/8x1 . 2
Plain Washer - 3/8 ...... 2
Lock Washer - 3/8 ...... 2

Blower Rim Shim ........ 2
(Used after Serial #3025)

Main Frame Assembled .... 1
Sq.Hd.SetScrew 1/2x2 ... 1
Hex.Hd. CapScrew 3/8 x 1 8
Hexagon Nut - 3/8 ...... 8
Hexagon Jam Nut - 1/2 1
Lock Washer - 3/8 ...... 8

Cover Guide - Rear ....... 1
Hex.Hd.CapScrew 5/16 x 1. 2
Hexagon Nut - 5/16 ...... 2
Plain Washer - 5/16 ..... 2
Lock Washer - 5/16 .. ... 2

Ref.
No.

10

11

12
13

14
15
16
1

18

19

20

21

22

23

- Part
No.

H4T1A
650025
653007
654024

H473
655024

H474
H475
650254
655028
653044
H477A
H478A
H479A
H482
650299
H487
652050
653010
654026
H4388
H6223
B11352
653007
654004
654024
520065

520085

FH188 - MAIN FRAME and FEEDER

Part Name

Feeder Apron Slide
Hex.Hd. CapScrew 5/16x3/4 8

Hexagon Nut - 5/16 ...... 8
Lock Washer - 5/16 ... .. 8
Attachment Fastener ...... 2
Cotter Pin 3/16 x2 ...... 2
Attachment Holder Spring . 1
Feeder Frame. .......... 1
Sq.Hd.SetScrew 1/2 x 5 2
Cotter Pin 1/4x 1-1/2 2
Hexagon Jam Nut - 1/2 2
Apron Take-Up Bracket .... 2
Apron Take-Up Slide ...... 2
Apron Take-Up Spacer ... .. 2
Fan Inspection Cover ... ... 1
(Used after Serial #2275)
Hex. Hd. Self-Tapping Screw
3/8X5/8 i -3
Bearing Retainer ........ 4

Carriage Bolt 3/8x 1-1/2 . 4
Hexagon Nut - 3/8 . ...... 4
Lock Washer - 3/8

Blower Rim Adjustment Cam . 12

FeedSlide ............. 1
(Used before Serial #2276)
Blower Rim Bolt ......... 12
Hexagon Nut - 5/16 ...... 12
Plain Washer - 5/16 ..... 12
Lock Washer - 5/16 ..... 12
Ball Bearing ........... 2
Bearing Collar . ......... 2

AFor Replacement, order H324A.
®For Replacement, Main Frame includes
H324A Blower Rim.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

FH188 - FEEDER HEAD

Parts Used Before Serial #2276

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



Ref.
No.

1

(=2l ]

8

9

Part
No.

H100D
655030
650267
653007
654024

H101B

655507
H101C

655507
H102B

655030
H103

655507
H103A

655507
H104C
H113F*

650251
652047
653010
653044
654026
H113H

650251
652047
653010
653044
654026

H114G

650251
652047
653010
653044
654026
H114J

650251
652047
652088
653010
653018
653044
654009
654026
654030
H115D

570002
570003
H116D

570002
570003

No.

Part Name Req.
Auxiliary Roller . .. ........ 1
Cotter Pin 1/4x2 ........ 2

Truss Head Screw 5/16 x 5/8 .12
Hexagon Nut - 5/16 .. ... ... 12

Lock Washer -5/16 ....... 12
.Roller - Lower . ... ........ 1
(Used before Serial #1526)
Woodruff Key 5/16 x 1. ... .. 1
Roller - Lower . . . ......... 1
(Used after Serial #1525)
Woodruff Key 5/16 x 1. ... .. 1
Roller - Upper .. .......... 1
Cotter Pin 1/4x 2......... 1
Feeder Shaft - Rear
1-1/4 x 27-15/16 ... ...... 1
(Used before Serial #1526)
Woodruff Key 5/16 x 1. ... .. 2
Feeder Shaft - Rear. . ... .. ..
1-1/4x27-1/2 . .. ........ 1

(Used after Serial #1525)
Woodruff Key 5/16 x 1. ... .. 1
Feeder Sprocket - Rear (6T) .. 2
Side Plate - Right . . ... ..... 1
(Used before Serial #2276)
Sq. Hd. Set Screw 1/2x 3-1/2 . 1
Carriage Bolt 3/8 x 1
Hexagon Nut - 3/8......... 2
Hexagon Jam Nut - 1/2
Lock Washer - 3/8
Side Plate - Right . ... ...... 1
(Used after Serial #2275)
Sq.Hd.Set Screw 1/2x 3-1/2 . 1
Carriage Bolt 3/8 x 1
Hexagon Nut - 3/8......... 2
Hexagon Jam Nut - 1/2
Lock Washer - 3/8
Side Plate - Left........... 1
(Used before Serial #2276)
Sq. Hd. Set Screw 1/2x 3-1/2 . 1
Carriage Bolt 3/8 x 1
Hexagon Nut - 3/8......... 1
Hexagon Jam Nut - 1/2
Lock Washer - 3/8
Side Plate - Left. . ......... 1
(Used after Serial #2275)
Sq. Hd. Set Screw 1/2 x 3-1/2
Carriage Bolt 3/8 x 1
Carriage Bolt 1/2 x 3-1/2
Hexagon Nut - 3/8
Hexagon Nut - 1/2.........
Hexagon Jam Nut - 1/2
Plain Washer - 1/2 .. ......
Lock Washer - 3/8
Lock Washer - 1/2
Equalizer - Right
(Includes H117 Bushings)
Grease Fitting
Grease Fitting
Equalizer - Left . ... .. DU 1
(Includes H199 Bushings)
Grease Fitting
Grease Fitting

......

..........

Ref.
No.

15

16
17

18
19

20

21

22
23

24

25
27
28

29
30

31

Part
No.

H117
H118A
H119
AI120A
Al22

650106
654009
654030
H123E
650025
650028
653007
654004
654024
H125
H132B
650113
653018
654030
H133A
F134

H138C
650060
650308
653018
654026
654030

H139
650192
653012
654026

H146B

H158
650106
653018
653094
654004
654024
654030

H159
650106
653018
653094
654004
654024
654030

H179A

H179B

H179C"

H189
H192
H193A
652046
653010
654026
H195A

- Equalizer Spring

Part Name
Right Equalizer Bushing ... ..
Upper Roller Sprocket (6T) . ..
Auxiliary Roller Sprocket (16T)
Auxiliary Roller Drive Guard. .
Chain Tightener .. .........
(Used after Serial #4900)
Hex. Hd. Cap Screw 1/2 x 1-1/4
Plain Washer - 1/2
Lock Washer - 1/2........
Roller Cover. ... .........
Hex. Hd. Cap Screw 5/16 x 3/4
Hex.Hd.Cap Screw 5/16x 1. .
Hexagon Nut - 5/16
Plain Washer - 5/16. ... ...
Lock Washer - 5/16 . ... ...
Upright Cutterbar - Left . . . ..
Equalizer Spring Rod
Hex.Hd.Cap Screw 1/2x 2
Hexagon Nut - 1/2 .. ......
Lock Washer - 1/2........

Auxiliary Roller Drive Pin . ..
3/8x 1-3/4
Cutterbar Steel Base
Hex. Hd.Cap Screw 3/8x 1 ..
Hex.Hd. Cap Screw 1/2 x 2-1/2
Hexagon Nut - 1/2
Lock Washer - 3/8
Lock Washer - 1/2........
Cutterbar Steel
Flat Hd.Cap Screw 3/8 x 1-3/4
Hexagon Nut - Heavy - 3/8 ..
Lock Washer - 3/8........
Feeder Roller . .. .........
Roller Guard Bracket - Front .
Hex.Hd. Cap Screw 1/2 x 1-1/4
Hexagon Nut - 1/2
Wing Nut - 5/16. . ........
Plain Washer - 5/16. .. .. ..
:Lock Washer - 5/16
Lock Washer - 1/2
Roller Guard Bracket - Rear . .
Hex.Hd.Cap Screw 1/2x 1-1/4
Hexagon Nut - 1/2
Wing Nut - 5/16. . ........
Plain Washer - 5/16. .. .. ..
Lock Washer - 5/16 . ... ...
Lock Washer - 1/2........
Bearing Spacer - #16 Ga.
Bearing Spacer - #12 Ga.
Bearing Spacer -  1/4" ...
(Used before Serial #1526)
Auxiliary Roller Drive Chain . .
Upper Roller Pin 5/16 x 1-1/2 .
Bearing Retainer . .........
Carriage Bolt 3/8 x 3/4
Hexagon Nut - 3/8
Lock Washer - 3/8
Bearing Retainer . .........

.......

...........

......

DRI

PARTS LIST CONTINUED ON NEXT PAGE

FH188 - FEEDER HEAD



FH188 - FEEDER HEAD

Ref.
No.

32

33

34

35
36

37

38

40

41

42

43

44

45

46

4
48

10

Part
No.

H196A

650212
H197A

650023

653007

654024
H197B

652026
653007
654024
H199
H263C
653073
H263D

653073
H263E

653073
H264B
H270C°

570004
H270D°

570004
H271C°

570004
570014
H271D°

570004
570014
H285°

650203
570004
H285A

650203
570004
H286°

650203
570004
H286A°

650203

570004
9H363
H485

570010
652047
653010
654026

No.
Part Name Req.

Roller Sprocket - Front (17T) . . 1
(Used after Serial #2025 and
pefore Serial #22176)

Soc. Hd. Set Screw 3/8x 3/8 .. 1

Feed Roller Chain Guard . .. .. 1
(Used before Serial #2276)

Hex. Hd. Cap Screw 5/16 x 5/8.
Hexagon Nut - 5/16 . . ... ...
Lock Washer - 5/16 . ... ...

Feed Roller Chain Guard ... ..
(Used after Serial #2275)
Carriage Bolt 5/16 x 3/4 . . ..
Hexagon Nut - 5/16 .. ... ...
Lock Washer - 5/16 . ......

Left Equalizer Bushing ......

Universal Joint Bolt 5/16x 2 ..
Hexagon Lock Nut - 5/16 . . . .

Universal Joint Bolt 5/16 x2-1/2
(Used before Serial #4901)
Hexagon Lock Nut - 5/16 . . ..

Universal Joint Bolt 5/16 x 2-1/4
(Used after Serial #4900)
Hexagon Lock Nut - 5/16 . . ..

Feeder Drive Pin 5/16 x 2-7/16

Universal Joint w/Sq. Shaft. . ..
(Used before Serial #2026)
Grease Fitting . ... ... . ... 1

Universal Joint w/Spline Shaft . 1
(Used after Serial #2025)

DD DN

e DD e b

-

R N

Grease Fitting . ... .... ... 1
Universal Joint w/Sq. Tube ... 1
(Used before Serial #2026)
Grease Fitting . .. ..... ... 1
Grease Fitting . . .. .. .. ... 1
Universal Joint w/Tube . .. ... 1
(Used after Serial #2025)
Grease Fitting . . ..... .. .. 1
Grease Fitting . . . .... .. .. 1
Universal Joint w/Sq. Shaft ... 1

(Used before Serial #22176)

Soc. Hd. Set Screw 5/16 x 3/8 . 1

Grease Fitting . .. ........ 1
Universal Joint w/Sq. Shaft ... 1

(Used after Serial #2275)

Soc. Hd. Set Screw 5/16x 3/8 . 1

Grease Fitting . . ... ... ... 1
Universal Joint. . ... ... .. .. 1

(Used before Serial #2276)

Soc. Hd. Set Screw 5/16x 3/8 . 1

Grease Fitting . . .... ... .. 1
Universal Joint. . ..« .+« o' o 1

(Used after Serial #2275)

Soc. Hd. Set Screw 5/16x 3/8 . 1

Grease Fitting . . ... .. ... 1
Equalizer Spacer. . ... .... .. 4
Pivot Bearing - Right ....... 1

(Includes Y15061 Bushing)
Grease Fitting . .. ........

Carriage Bolt 3/8x1 ...... 4
Hexagon Nut - 3/8 . ....... 4
Lock Washer - 3/8 ........ 4

Ref.
No.

49

50
51

52

53

54

55

56

57

58

59
60
61
62

64

65

66

67

Part
No.

H486

570010
652047
653010
654026
D932
H1000

H1001 .

653010

654006

654026
H1002

H1003°

653018
654030
H1004

652026

653007

654024
H1005

653010
654026
H1006

H8225

650212
D9117

Y15061
500184

520085
520144
520167
650106
654009
654030
520168
570022
520169
650106
654009
654030
520170
570022

Part Name

Pivot Bearing - Left . . ... ...

(Includes Y15061 Bushing)

Grease Fitting . . . ... ... ..
Carriage Bolt 3/8x 1 ......
Hexagon Nut - 3/8 ........
Lock Washer - 3/8 . ... ....
Roller Washer . ... ... .....
Shear Bar Cam ...........
(Two req'd before Serial #22176)
Shear Bar Bolt . ..........
(Two req'd before Serial #2276)
Hexagon Nut - 3/8 . .......
Plain Washer - 3/8 .. .....
Lock Washer - 3/8 . ... ....
Spring Rod Spacer .........

(Used after Serial #1525)

Cutterbar Base Bolt 1/2x 2-1/2 1

(Used after Serial #2025)

Hexagon Nut - 1/2 . .......
Lock Washer - 1/2 . . ... ...
Chain Tightener Bracket ... ..

(Used after Serial #2275)
Carriage Bolt 5/16 x 3/4 . .

Hexagon Nut - 5/16 . ......
Lock Washer - 5/16 .. ... ..

Upright Cutterbar - Right ..
(Used after Serial #2275)

Hexagon Nut - 3/8. ... .....
Lock Washer - 3/8 .. ... ...
Chain Tightener Block. ... ...

(Used after Serial #2275)

Roller Sprocket (16T) . ... ...

(One req'd after Serial #2025
and before Serial #2276)

Soc. Hd. Set Screw 3/8x 3/8 ..
Side Plate Washer .........

(Used after Serial #2025)

Bearing Bushing ..........

Chain of 32 Links Including One

(500057) Coupler Link and Two
(500058) Offset Links . .....
Bearing Collar . . . . ... ... ..
Ball Bearing ... ... ...« ..
Bearing Assembled - Right . ..
Hex. Hd. Cap Screw 1/2 x 1-1/4
Plain Washer - 1/2 .. ... ..
Lock Washer - 1/2 . .. .. ...
Bearing Housing - Right .....
Grease Fitting . . .... .. ...

Bearing Assembled - Left . ..

= D

- DN DO DD

1

Hex. Hd. Cap Screw 1/2 x 1-1/4 2

Plain Washer - 1/2. .. ... ..
Lock Washer - 1/2 . .. ... ..
Bearing Housing - Left . ... ..
Grease Fitting . . ....... ..

‘For Replacement, Order H1009 Kit.
CFor Replacement, Order H1010 Kit.
DFor Replacement, Order Two H179B.
ESee page 28 for Universal Drive Service Parts.
For Replacement, Order 650308.



FH188 - DISC

Ref. Part
No. No. Part Name
1 666003 Common Nail 4" or 6 Ga.) ... 1
2 H263C Safety Flange Collar Bolt -
5/16X2 ...t 1
653073  Hexagon Lock Nut - 5/16. ... 1 Ref. Part No.

3  H300D Disc (Includes four H362D) ... 1 No. No. Part Name Req.
650256  Sq.Hd.Set Screw 5/8 x 1-1/4 . 1
650259 Sq. Hd. Set Screw 3/4x 1-1/2 . 16 13 H314C Bearing Housing - Rear . . . ... 1

4  H305C Blower Arm - Front. ....... 4 570002  Grease Fitting . .......... 1

5  H306D Blower Arm - Rear . ....... 4 650173  Hex.Hd.Cap Screw 3/4 x 3-1/2 2

6  H307C Blower Fan Plate. .. ....... 4 653026  Hexagon Nut - 3/4 ........ 2
654527  Round Head Rivet 3/8 x 5/8 .. 16 654034  Lock Washer - 3/4 ........ 2

7 H309D  Knife Lug - Inside ......... 8 14  H316 Bearing Collar . .. ......... 1
650097  Hex.Hd.Cap Screw 7/16x 2.. 8 15  H320F Main Shaft Sprocket (20T). . ... 1
653015 Hexagon Nut - 7/16 .. .. ... 8 (Used before Serial #3026)

654007 Plain Washer - 7/16. ... ... 8 H320H Main Shaft Sprocket (22T). ... . 1
654028  Lock Washer - 7/16 . ... ... 8 (Used after Serial #3025)

8 H309E Knife Lug - Qutside ... ..... 8 16 H321C Safety Flange . .. .......... 1
650097 Hex.Hd.Cap Screw 7/16 x 2. . 8 17 A345 Main Shaft Safety Spring. .. ... 1
653015 Hexagon Nut - 7/16. .. ... .. 8 18 H351A Blower Arm Bolt .......... 8
654007 Plain Washer - 7/16. ... ... 8 653026 Hexagon Nut - 3/4 ........ 8
654028 Lock Washer - 7/16 . . ... .. 8 654034 Lock Washer - 3/4 . ....... 8

9 H310* Knife.................. 8 19 H354 Shim Washer . ............ 4

10 H311iA Knife Bolt............... 16 20  H354A Shim Washer ............. 2
653030  Hexagon Nut - 7/8 ........ 16 21  H355A  Adjustment Collar.......... 1
653055 Hexagon Jam Nut - 7/8 .. ... 16 650222 Self-Locking Soc. Hd. Set Screw -

11  H312E  Main Shaft - 2-3/16 x 31-1/16 . 1 1/2x5/8 .. ... ... .. 1
655507 WoodruffKey 5/16 x 1 .. ... 1 22 H361 Balance Weight. .. ......... 6
655527  Tapered Key 7/16x 3-1/2 . .. 1 23  H362D  Blower Arm Assembled . . . . . . 4
655529  Tapered Key 7/16 x 5-1/2 ... 1 24  H366 Bearing Shim .. ........... 4

12 H313D® Bearing Housing - Front . . . . . 1 25 H370A Safety Flange Washer ....... 1

(Used before Serial #2276) 26  H502 Knife Wrench . .. .......... 1
570002 Grease Fitting. . . ... .. ... 1 27 H504 Cutterbar Wrench . . . .. .. ... 1
650180 Hex. Hd.Cap Screw 3/4x 7 .. 2 28 H6009C  Safety Flange Collar ........ 1
653026  Hexagon Nut - 3/4 . ....... 2 29 520173 BallBearing . ............ 1
654034 Lock Washer - 3/4........ 2 30 520174 Bearing Collar . . . ......... 1

H313E Bearing Housing - Front . . ... 1 31 520176 Ball Bearing . ............ 1

(Used after Serial #2275)
570002 Grease Fitting. . ... ... ... 1 AKnives are packaged in sets of four. Sets
650180 Hex.Hd.Cap Screw 3/4x7 .. 2 have part number H3050A. Toreplace com-
653026 Hexagon Nut - 3/4 . ....... 2 plete set of knives, order two sets of four.
654034  Lock Washer - 3/4........ 2 ® For Replacement, Order H313E.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

1



FH188 - OUTLET and DEFLECTOR

<27 %

Part Used before
Serial #4126

12

Ref. Part
No. No.

1 9H253

2 H267

3 H335
655004
650062
650106
653010
653018
654026
654030

A340

A341

A344
653007

T H352%

O U

H352A

8 H353F
650106
653018
654009
654030

No.

Part Name Req.
Deflector Cap Spacer . . ... ... 2
Shim Washer ... .......... 2
Outlet Side - Front ... ... ... 1
Cotter Pin 1/8x 3/4 . ...... 1

Hex. Hd. Cap Screw 3/8 x 1-1/4 3
Hex.Hd. Cap Screw 1/2x 1-1/4 1

Hexagon Nut - 3/8 . .. ...... 3
Hexagon Nut - 1/2 . ... ..... 1
Lock Washer - 3/8 ........ 3
Lock Washer - 1/2 ........ 1

Cover Lock Lever - Rear . . ... 1

Cover Lock Lever - Front . ... 1

Blower Cover Lock . ... ... .. 2
Hexagon Nut - 5/16 .. ...... 4

Blower Cover . .. .. .. ... ... 1
(Used before Serial #3026)

Blower Cover . . ... ........ 1
(Used after Serial #3025)

Blower Qutlet . . . ... ... .... 1
Hex. Hd. Cap Screw 1/2 x 1-1/412
Hexagon Nut - 1/2 . ........ 12
Plain Washer - 1/2 . ....... 12
Lock Washer - 1/2 .. ...... 12

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS




Ref.

No.

10

11

12
13

14

15
16
17

18

19
20
21

22
23

24
25
26
27

28

Part
No.

H365
650054
650056
653010
653075
654006
654026

H371
655004
650062
650106
653010
653018
654026
654030

H3728

H372A

650028
650056
650060
653010
654004
654024
654026
H655B
H657D
650032
653007
654024
H659G
650276
653010
654026
H661D
H670
H696C
650144
653021
654032
H6013B
650312
653010
H6053A
H6080A
H6081C
650025
653007
654024
H6082A
H6124B
652021
653005
654002
654022
H6138C
H6144B
H6145
H6151
650010
650062
653005
653070
653010
H6152
650008
650062
653005
653010
654006

No.
Part Name Req.
Outlet Cut-Off .. ..........,. 1

Hex. Hd. Cap Screw 3/8 x 5/8 . . 2

Hex.Hd. Cap Screw 3/8x 3/4 . 10

Hexagon Nut - 3/8 . ....... 10
Hexagon Lock Nut - 3/8 ... . 2
Plain Washer - 3/8
Lock Washer - 3/8
Outlet Side - Rear . ........

Hex. Hd. Cap Screw 1/2 x 1-1/4
Hexagon Nut - 3/8 .. ... ...
Hexagon Nut - 1/2 .. ... ...
Lock Washer - 3/8........
Lock Washer - 1/2. . ... ...
Qutlet Side - Right . ... ... ..
(Used before Serial #3026)

2
10
1
1
Hex.Hd.Cap Screw 3/8 x 1-1/4 3
1
3
1
3
1
1

Outlet Side - Right , ... ... .. 1

(Used after Serial #3025)
Hex.Hd.Cap Screw 5/16 x 1. . 2
Hex. Hd.Cap Screw 3/8x 3/4 . 8
Hex. Hd. Cap Screw 3/8 x 1 4
Hexagon Nut - 3/8 ... ..... 10
Plain Washer - 5/16 . ., . . .. 2
Lock Washer - 5/16 . ... ... 2
Lock Washer - 3/8
Deflector Worm . ... ..... .. 1
Deflector Swing Control
Hex. Hd. Cap Screw 5/16 x 1-1/21
Hexagon Nut - 5/16°
Lock Washer - 5/16 .. ... .. 1
Deflector . ... ...........
Truss Head Screw 3/8 x 3/4
Hexagon Nut - 3/8 ', . ... ...
Lock Washer - 3/8. ..., ...
Deflector Cap Control. ... .. .
Control Spring . . . .........
Deflector Control Support . . . .
Hex. Hd. Cap Screw 5/8 x 1-3/4
Hexagon Nut - 5/8 . . .., .. ..
Lock Washer - 5/8........
Deflector Hold-Down
Hex. Hd.Cap Screw 3/8x 3 . .
Hexagon Nut - 3/8 ........
Deflector Hold-Down Spacer . .
Deflector Control Chain. . . . ..
Cap Control Base. .........
Hex. Hd. Cap Screw 5/16 x 3/4
Hexagon Nut - 5/16
Lock Washer- 5/16
Control Cord Guide. .. ... ...
Deflector Cap Spring

Carriage Bolt 1/4x 3/4 .. .. 1
Hexagon Nut - 1/4 . .. ..... 1
Plain Washer - 1/4 . .... .. 1
Lock Washer - 1/4. ... .. .. 1
Deflector Worm Spacer. . .. .. 2

Deflector Control Yoke . . . ...

Deflector Worm Pin 1/4 x 1-1/2 1

Cap Control Pawl. .. ...... . 1
Hex. Hd.Cap Screw 1/4 x 1- 1/4 2
Hex. Hd. Cap Screw 3/8 x 1-1/4 1
Hexagon Nut - 1/4 . .......

Hexagon Lock Nut - 1/4 . ... 1
Hexagon Nut - 3/8 . ....... 2
Cap Control Ratchet . .. ... .. 1
Hex.Hd.Cap Screw 1/4x1 .. 1
Hex. Hd.Cap Screw 3/8 x 1-1/4 1
Hexagon Nut - 1/4 . ... .. .. 3
Hexagon Nut - 3/8 ........ 2

Plain Washer - 3/8

FH188 - OUTLET and DEFLECTOR

Ref.

No.
29

30

31

32

33

34

35

36

37
38

39

40
41

42

43
44
45
46

47
48
49

Part
No.

H6153
650003
654002
654022

H6154A
650025
653007
654024

H6155A
650028
653007
654024

H61568

H6157
650262
653005
654002
654022

H6167
650025
653007
654024

H6168
650072
653010
654026

H6169A°

H6169

040823

650060
653010
654026
H61T0A
H6190C
650003
650104
653005
653077
654002
654022
H6220
650066
. 653010
654026
H6221
H6252
650197
H6257

“M1215)

R13055

‘R13081E

R13144B
650126
653018
654030

R13116B

R13118

R13119
650028
650042
653073
654004

No.

Part Name Req.
Control Spring Toggle .. .. ... 1
Hex. Hd.Cap Screw 1/4 x 5/8 . 1
Plain Washer - 1/4. . ... .., 1
Lock Washer - 1/4 . . ... ... 1

Deflector Cross Brace 2
Hex. Hd.Cap Screw 5/16 x-3/4. 3
Hexagon Nut - 5/16
Lock Washer - 5/16 .. ... ., 3

Deflector Tie Strap. ... ..... 1
Hex. Hd.Cap Screw 5/16 x 1 .. 2
Hexagon Nut - 5/16. .. ... .. 2
Lock Washer - 5/16 ... .. . . 2

Deflector Slide. .. ......... 1
(Used before Serial #1526 and
after Serial #2275)

Throw-Out Link . ... ..... ..
Truss Head Screw 1/4 x 5/8. .
Hexagon Nut - 1/4
Plain Washer - 1/4. .. ... ..
Lock Washer - 1/4 ... ... ..

Deflector Gear Housing - Upper
Hex. Hd. Cap Screw 5/16 x 3/4
Hexagon Nut - 5/16
Lock Washer - 5/16 . ... ...

Deflector Gear Housing - Lower
Hex.Hd. Cap Screw 3/8 x 2-1/2
Hexagon Nut - 3/8
Lock Washer - 3/8 . .

Deflector Gear Housing Support.
(Used before Serial #3776)

Deflector Gear Housing Support. 1
(Used afier Serial #3775 and
before Serial #4126)

Defiector Gear Housing Support. 1

(Used after Serial #4125)
Hex.Hd.Cap Screw 3/8x 1. .. 2
Hexagon Nut - 3/8 . . ... . . . 2
Lock Washer - 3/8 . ... .. .. 2
Worm Idler Gear Spacer . . . .. 2
Deflector Cap. . ........... 1
Hex. Hd. Cap Screw 1/4 x 5/8 . 1
Hex.Hd.Cap Screw 1/2x 1... 2

Hexagon'Nut - 1/4 . ... ..., 1
Hexagon Lock Nut - 1/2. .. .. 2
.Plain Washer - 1/4 1
Lock Washer - 1/4 .. ... ... 1
Deflector Control Gear . , ..

1
Hex. Hd: Cap Screw 3/8 x 1- 3/4 2

Hexagon Nut - 3/8 .. ...... 2
Lock Washer - 3/8 .. ... ... 2
Deflector Control Clamp .. ... 1
SetCollar . ... ........... 2
Soc. Hd. Set Screw 1/4x 3/8 .. 2
Gear Housing Spacer. ... .. .. 1
(Used after Serial #3775)
Deflector Control Pulley . . ... 1
Universal Joint Trunnion . . . . . 2
Deflector Control Cord ... .. 1
Worm Idler Gear (12T) ... ... 1

Hex. Hd.Cap Screw 1/2 x 3 3/4 1

Hexagon Nut - 1/2 ... ... .. 1
Lock Washer - 1/2 .. ... ... 1
Deflector Worm Shaft .. ..... 1
Control Yoke Pivot Pin . ... ... 1
Control Yoke Pivot . ......... 1

Hex.Hd.Cap Screw 5/16 x 1. ..2
Hex.Hd. Cap Screw 5/16 x 2-3/41
Hexagon Lock Nut - 5/16 . . . . . 3
Plain Washer - 5/16 . . .. ... 3

For Replacement, Order H352A w/one G433.
EFor Replacement, Order H372A.

“For Replacement, Order- H6169 w/one H6257.

13



FH188 - TRANSMISSION

PARTS ILLUSTRATED ON THIS PAGE ARE USED
ON FH188 AFTER SERIAL NO. 4125,

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

14



Ref.
No.

U A O DN

[o <BEN )

18

19
20
21

22
23

24

25
26

31

32

33

Part
No.

17H140
6H154
H191
H200F
H201C
650023
650025
654024
A210A
A211A
A212A

A213B
H214
H215A
H216B
H217
H218E
650229
H222A
650212
H231F
655507
H232D

655507
655513
H235B

570002
655508
H237A
655008
H238A
655504
H239A
655018
H240B
H243F
650025
653007
654024
H254A

H255
H257C
650025
653007
654024
A262
H267
H267A
H269B
650028
653007
654004
654024
H274
653007
654024
H275
652026
653007
654024
H280B

No.

Part Name Req.

Shim Washer . ... ... ... ... 4
Shim Washer . .. .......... 4
Drive Gear Bushing. ........ 1
Transmission Housing: ... ... 1
Transmission Housing Cover .. 1

Hex.Hd. Cap Screw 5/16 x 5/8 9
Hex. Hd.Cap Screw 5/16 x 3/4 1
Lock Washer - 5/16 . ... ... 10
Clutch Driven Gear (32T). .. .. 1
Clutch Drive Gear - Rear (167T). 1
Clutch Drive Gear - Front (16T) 1
(Includes H191 Bushing)

Transmission Clutch. . ... ... 1
Throw-Out Fork . . ......... 1
Gear Change Fork ......... 1
Throw-Out Ratchet . ... ... .. 1

Throw-Out Ratchet Dog . . . . .. -1
Throw-Out Lever .. ........ 1
Sq. Hd.Set Screw 3/8x 1/2... 1
Transmission Sprocket (20T) .. 1
Soc. Hd. Set Screw 3/8x3/8 .. 1
Clutch Shaft 1-1/8 x 13-1/16 .. 1

Woodruff Key 5/16 x 1 .. ... 1
Transmission Drive Shaft

15/16 x 5-13/16 . . . . . ... .. 1

Woodruff Key 5/16 x 1. ... .. 1

Tapered Key 5/16 x 1-1/4 ... 1

Feeder Drive Shaft -
1-1/4x 12-11/16 . .. ... ...
Grease Fitting . .. ........
Woodruff Key 5/16 x 1-1/4. . .

Throw-QOut Fork Shaft3/4x4-1/2
Cotter Pin 1/8x 1-1/4 ... ..

Throw-Out Arm . . .........
Woodruff Key 3/16 x 1. ... ..

Gear Change Shaft .........
Cotter Pin 3/16 x 1-1/4. . . ..

Clutch Shaft Collar . ........

Chain Tightener Support. . . ...
Hex. Hd. Cap Screw 5/16 x 3/4
Hexagon Nut - 5/16. .. .. ...
Lock Washer - 5/16 . .. .. ..

Transmission Housing Pin
1/4x1-1/16 ... ... ... ... 1

Clutch Bearing Spacer. .. .... 1

Transmission Guard Bracket .. 2
Hex. Hd. Cap Screw 5/16 x 3/4 4

4
4
1

P P et e DN ek ped ek DO ek DD it et

Hexagon Nut - 5/16
Lock Washer- 5/16. .. ... ..
Throw-Out Spring. . ...... ..

Shim Washer . . ... .. .. As req.
Shim Washer . ... ..... As req.
Transmission Brace - Top.... 1
Hex.Hd. Cap Screw 5/16x 1 .. 1
Hexagon Nut - 5/16 . ..... .. 1
Plain Washer - 5/16 . . ... .. 2
Lock Washer - 5/16 . ... ... 1
Bearing Retainer Flange ... .. 1
Hexagon Nut - 5/16 ....... 4
Lock Washer - 5/16 . ... ... 4
Bearing Retainer .......... 6
Carriage Bolt 5/16 x 3/4 . . .. 12
Hexagon Nut - 5/16 ....... 12
Lock Washer - 5/16 .. ... .. 12
Driven Gear. . ............ 1

(Includes Two B11067)

Ref,

. No.

34
35

36
37
38

39

40

41
42

43

45

52

53
54

Part
No.

H281A
H282
650214
H283
H284
H290A
570017
650023
654024

. H291A

650023
650025
650028
654004
654024
H293
652026
653007
654024
H294
H299
650104
653077
654009
H2002
H2003
H7812
650117
653018
654009
654030
B11067
B11162
B11245
M12106
R13178
R13227
652046
653010
654026
040546
650028
653007
654024
040620
040621
652046
653010
654026

040625

650104

653077
040718
500208

520060
520063
520065
520079
520084
520085
520145
520186
520187

1540016

“Shim Washer . ............

Shim ... ... .. ... ... ...,

; . i No.
Part Name i Req.

Length of cut Selector Gear ... 1
Lower Roller Driven Gear (22T) 1
Soc. Hd. Set Screw 3/8x 1/2.. 1
Pinion Gear (16T). .. ... .. .. 1
Lower Roller Drive Gear (28T). 1
Transmission Side - Right. ... 1
Relief Fitting . .......... 1
Hex. Hd. Cap Screw 5/16 x 5/8 12
Lock Washer - 5/16 . ... ...
Transmission Side - Left . ...
Hex. Hd. Cap Screw 5/16 x 5/8
Hex. Hd. Cap Screw 5/16 x 3/4
Hex.Hd. Cap Screw 5/16 x 1. .
Plain Washer - 5/16. ... ...
Lock Washer - 5/16 .. ... ..
Throw-Cut Shaft Support . .. .. :
Carriage Bolt 5/16 x 3/4. . ..
Hexagon Nut - 5/16 . ......
Lock Washer - 5/16 . ... ...
Gear Change Shaft 1-3/8x 12-5/8
Transmission Support. ... ...

Hex.Hd. Cap Screw 1/2x 1
Hexagon Lock Nut - 1/2
Plain Washer - 1/2 . ... ...
Transmission Gasket . .. .. ..
Transmission Side Bolt Flange
Chain Tightener Sprocket (15T)
Hex. Hd. Cap Screw 1/2 x 2-1/2
Hexagon Nut - 1/2 . .......
Plain Washer - 1/2 ... .. ..
Lock Washer - 1/2........
Drive Gear Bushing ........

Change Shaft Grip .........
Spacer . . ...... ... ...,
Bearing Retainer . ... ......
Carriage Bolt 3/8 x 3/4
Hexagon Nut - 3/8 ........
Lock Washer - 3/8
Bearing Housing ..........
Hex.Hd. Cap Screw 5/16 x 1. .
Hexagon Nut - 5/16 . ... ...
Lock Washer - 5/16 . . ... ..

- —
O b= b b QO N bt GO et b e DD DD DO DD b b DO DD DD D DO U1 U1 DD B

Drive Shaft Support ........
Carriage Bolt 3/8 x 3/4
Hexagon Nut - 3/8 .. ......
Lock Washer - 3/8

Transmission Assembled .. ..
Hex.Hd. Cap Screw 1/2x 1
Hexagon Lock Nut - 1/2

Transmission Drive Guard . . .

Chain of 79 Links Including One
(500160) Connector Link and One

R R bt B D D) 0O GO GO b (O O O

(500161) Offset Link . .. .. .. 1
Ball Bearing . .. .......... 3
Ball Bearing . ... ...... ... 1
Ball Bearing . . .......... .3
Bearing Collar. . . ......... 3
Bearing Collar. . . ... ...... 1
Bearing Collar . .......... 3
Ball Bearing . . ........... 1
Needle Thrust Bearing . ... .. 1
Thrust Race ............. 2
Retaining Ring . . ... . e 1

FH188 - TRANSMISSION

15



FH188 - TRANSMISSION

PARTS ILLUSTRATED ON THIS PAGE ARE USED
ON FH188 BEFORE SERIAL NO. 4126, -

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

31

NAN /p

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

16



Ref.
No.

DO N

[o=2ES M)

18

19
20
21

22
23

24
25

26
27

28
29
30
31

32

33

34

35
36

37

Part
No:t

17H140
6H154
H191
H200F
H201C
650023
650025
654024
A210A
A211A
A2124

A213B
H214
H215A
H216B
H217
H218E
650229
H222A
650212
H231F
655507
H232D

655507
655513
H235B

570002
655508
H237A
655008
H238A
655504
H239A
655018
H240B
H243F
650025
653007
654024
H244G*
H254A

H255
H257C
650025
653007
654024
A262
H267
H267A
H269B
650028
653007
654004
654024
H274
653007
654024
H275
652026
653007
654024
H280B

H281A

H282
650214

H283

No.

Part Name Req.

Shim Washer ..., .. ... . .. . . 4
Shim Washer ... ... . . . . 4
Drive Gear Bushing ...... . . 1

Transmission Housing. ... ...
Transmission Housing Cover .. 1
Hex.Hd. Cap Screw 5/16 x 5/8 ¢
Hex.Hd.Cap Screw 5/16 x 3/4 1
Lock Washer - 5/16 ... . . . . 10
Clutch Driven Gear 32T). .. .. 1
Clutch Drive Gear - Rear (16T). 1
Clutch Drive Gear - Front (16T) 1
(Includes H191 Bushing)
Transmgz'éigg‘ﬂff‘lﬁ't’éﬁ‘f“ Dol
Throw-Out Fork. .. ... .. ...

1

1

1
Throw-Out Ratchet . . .. ... .. 1
Throw-QOut Ratchet Dog ...... 1
Throw-Out Lever . ., .. .. . . 1
Sq. Hd. Set Screw 3/8x 1/2 .. 1
Transmission Sprocket 20T) .. 1
Soc. Hd. Set Screw 3/8x 3/8 .. 1
Clutch Shaft 1-1/8 x 13-1/16 1
Woodruff Key 5/16 %' 1 1
Transmission Drive Shaft

15/16 x 5-13/16 . . %, ... . .. 1
Woodruff Key 5/16 x 1. . . . . . 1
Tapered Key 5/16 x 1-1/4 . .. 1
Feeder Drive Shaft
1-1/4 x 12-11/16 ., .. .. . . 1
Grease Fitting . . .., ... . .. 1
Woodruff Key 5/16 x 1-1/4... 2
Throw-Out Fork Shaft 3/4 x 4-1/21
Cotter Pin 1/8x 1-1/4 .. ... 2
Throw-Out Arm .., . . . . . 1
Woodruff Key 3/16 x 1 . . . .. 1
Gear Change Shaft ... ...... 1
Cotter Pin 3/16 x 1-1/4. . . . . 2
Clutch Shaft Collar . ... .. ... 1
Chain Tightener Support .. ... 1

Hex.Hd. Cap Screw 5/16 x 3/4 4

Hexagon Nut - 5/16 ... ... . 4
Lock Washer - 5/16 .. .. ... 4
Transmission Drive Guard. ... 1

Transmission Housing Pin
Vax1-7/16 ... . .. ... 1
Clutch Bearing Spacer. .. .. .. 1
Transmission Guard Bracket L2
Hex. Hd.Cap Screw 5/16 x 3/4 4
Hexagon Nut - 5/16 4
Lock Washer - 5/16 , ... . .. 4
Throw-Out Spring. .. ..... . . 1

Shim Washer . .. ... .. As req.
Shim Washer . . ... .. .. As req.
Transmission Brace - Top ... 1
Hex.Hd.Cap Screw 5/16 x 1 . . 1
Hexagon Nut - 5/16, . . . .. .. 1
Plain Washer - 5/16 . . ... .. 2
Lock Washer - 5/16 . .. .. .. 1
Bearing Retainer Flange ... .. 1
Hexagon Nut - 5/16 ... .. .. 4
Lock Washer - 5/16 ... ... . 4
Bearing Retainer ..., .. . . .. 1
Carriage Bolt 5/16 x 3/4 . . . . 15
Hexagon Nut - 5/16 .. ... .. 15
Lock Washer ~ 5/16 . . ., ... 15
Driven Gear........... . . . 1
(Includes Two B11067)
Length of Cut Selector Gear . o1

Lower Roller Driven Gear (22T) 1
Soc. Hd. Set Screw 3/8x 1/2 . . 1
Pinion Gear (16T). ... ..... . 1

Ref.
No.

38
39

40

41

42

43
44

45

46

48

49

51
52
53

54

55
56
57
58
59
60
61
62

63

64

AFor Re

B
C

Part
No.

H284
H290A
570017
650023
654024
H291A
650023
650025
650028
654004
654024
H292A%
652046
653010
654026
H293
652026
653007
654024
H294
H299
650104
650106
653018
653077
654009
654026
654030
H2000K ¢
650104
653077
H2002
H2003
H7812
650117
653018
654009
654030
B11067
B11162
B11245
R13178
R13227
652046
653010
654026
500178

500208

520060
520063
520065
520079
520084
520085
520145
520186

520187

540016

FH188 - TRANSMISSION

No.
Part Name Regq.

Lower Roller Drive Gear (28T) . 1
Transmission Side - Right . ... 1
Relief Fitting . .. ..., ..., . 1
Hex. Hd. Cap Screw 5/16 x 5/8 .12
Lock Washer - 5/16 , -, . .. . 12
Transmission Side - Left . . . . . 1
Hex. Hd. Cap Screw 5/16 x 5/8 . 2
Hex. Hd. Cap Screw 5/16 x 3/4. 5
Hex. Hd.Cap Screw 5/16 x 1 .. 5

Plain Washer - 5/16 .. ... . . 2
Lock Washer - 5/16. ... ... . 12
Drive Shaft Support . ........ 1
Carriage Bolt 3/8x 3/4 ... .. 4
Hexagon Nut - 3/8 ........ 4
Lock Washer - 3/8 ... ... .. 4
Throw-Qut Shaft Support ... .. 1
Carriage Bolt 5/16 x 3/4 . ... 2
Hexagon Nut - 5/16 ... ... .. 2

Lock Washer - 5/16 2
Gear Change Shaft 1-3/8 x 12-5/81

Transmission Support . . . . ... 1
Hex. Hd.Cap Screw 1/2x 1. . . 2
Hex. Hd. Cap Screw 1/2x 1-1/4 1
Hexagon Nut - 1/2. . ..., . . 1

Hexagon Lock Nut - 1/2 ... .. 2
Plain Washer - 1/2 ., .. ... . 2
Lock Washer - 3/8 ... ... .. 2
Lock Washer - 1/2 .. .. .. .. 1
Transmission Assembled . . . . . 1
Hex.Hd.Cap Screw 1/2x 1... 4
Hexagon Lock Nut - 1/2 . . . . . 4
Transmission Gasket. ....... 2
Transmission Side Bolt Flange . 4
Chain Tightener Sprocket (15T) . 1
Hex. Hd.Cap Screw 1/2x 2-1/2 1
Hexagon Nut - 1/2...,.. ... . 1
3

1

2

3

1

1

Lock Washer - 1/2 ... ... ..
Drive Gear Bushing.........
Shim Washer ... ........ ..

Spacer. .. ........... ... .

Lock Washer - 3/8 ... ... . . 9
Chain of 78 Links Including One
(500160) Coupler Link . .. ...
(Used before Serial #3026)
Chain of 79 Links Including One
(500160) Coupler Link and One

(500161) Offset Link . ... ...
(Used after Serial #3025)
Ball Bearing .......,.. ... 3
Ball Bearing ......... ... . 1
Ball Bearing ........,.... 3
Bearing Collar . .. ......... 3
Bearing Collar .. ..... ... .. 1
Bearing Collar . .. ..... ... . 3
Ball Bearing ............. 1
Needle Thrust Bearing ...... 1
(Used after Serial #22175)
Thrust Race .. ...... . .. .
(Used after Serial #22175)
Retaining Ring . . . .. T 1

placement, Order 040718.

For Replacement, Order 040521 w/one 040546
For Replacement', Order 040625,

17



FH188 - POWER TAKE-OFF DRIVE

18

Part Used before
Serial #3026

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Se oo o

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

18



Ref.
No.

1

11

12

13
14

15

16
17

Part
No.

D313
042265

650117
653018
654030
D316
650219
653038
H501E
650267
653007
654024
H652L

H652M

650028
653007
653094
654004
654024
H653J
650028
650029
652029
653007
653094
654004
654024
H668M
H6031
652018
653021
654012
654032
H6032
H6036F
H6037G*

H603TH

650106
650109
653018
654009
654030
H6040C
650025
654024
H6044F
652026
653007
654004
654024
H6063E
H6072B

H6072C

H6073F
650045
653007
654024

H6075

H6076A

No.
Part Name Req.
Bearing Housing - Front . . . .. 1
(Used before Serial #4901)
Bearing Housing - Front . . . .. 1

(Used after Serial #4900)
Hex.Hd.Cap Screw 1/2 x 2-1/2 2

Hexagon Nut - 1/2 ... ..... 2
Lock Washer - 1/2........ 2
Bearing Collar. . ... ....... 1
Soc.Hd.Set Screw 3/8x 1 ... 1
Hexagon Jam Nut - 3/8 . . ... 1
Tool Box. . ... ........... 1

Truss Head Screw 5/16 x 5/8. 4
Hexagon Nut - 5/16
Lock Washer - 5/16 . . ... .. 4

Guard Bracket - Right ... ... 1
(Used before Serial #3026)
Guard Bracket - Right . ..... 1

(Used after Serial #3025)
Hex.Hd.Cap Screw 5/16x1 . 2

Hexagon Nut - 5/16 ....... 2
Wing Nut - 5/16. .. ....... 2
Plain Washer - 5/16. . ... .. 2
Lock Washer - 5/16 .. ... .. 4
Guard Bracket - Left . ... ... 1

Hex.Hd.Cap Screw 5/16 x 1. . 1
Hex. Hd. Cap Screw 5/16 x 1-1/41
Carriage Bolt 5/16 x 1 .. ...
Hexagon Nut - 5/16. . ... ...
Wing Nut - 5/16. . . .......
Plain Washer - 5/16. ... ...
Lock Washer - 5/16 . . ... ..
Main Drive Guard
Drive Bearing Housing . .. ...
Hex. Hd. Machine Bolt 5/8 x 7
Hexagon Nut - 5/8 . .......
Plain Washer - 5/8
Lock Washer - 5/8. . ......
Universal Drive Pivot Bearing .
PTOShaft...............
PTO Bearing Support .......
(Used before Serial #2276)
PTO Bearing Support . ...... 2
(Used after Serial #2275)
Hex. Hd.Cap Screw 1/2x 1-1/4 4
Hex.Hd.Cap Screw 1/2 x 1-1/2 4
Hexagon Nut -~ 1/2 8
Plain Washer - 1/2 8
Lock Washer - 1/2. ... .. .. 8
Drive Bearing Guard 1
Hex. Hd. Cap Screw 5/16 x 3/4 2
Lock Washer - 5/16 . .. .. .. 2
1
4
4
4
4
1
1

DD = b bt DN et e bt = Q1 DD DD GO

PTO Shaft Guard . .........
Carriage Bolt 5/16 x 3/4. . . .
Hexagon Nut - 5/16
Plain Washer - 5/16.. ... ..
Lock Washer - 5/16 .. ... ..

Main Drive Guard Brace ... ..

Clutch Drive Hub . . . . ... ...
(Used before Serial #4126)

Clutch Drive Hub . . .. ... ... 1

(Used after Serial #4125)
Clutch Cover. . ...........

2

Hex. Hd. Cap Screw 5/16 x 3-1/46

Hexagon Nut - 5/16

Lock Washer - 5/16 .. ... .. 6

Clutch Spring
(Two req'd before Serial #4126)

ClutchDog .............. 1
(Two req'd before Serial #4126)

FH188 - POWER TAKE-OFF DRIVE

Ref.
No.

18

19

20

21

22
23

24
25

26
27
28

29
30

31
32
33

34

35
36

37
38
39
40
41
42

44

Part
No.

HE6078E

650028
653007

654024
H6091A

H6091B

H6112A
652018
653080

H6171C
570004
650113
653018
654030

H6189C*®
570004

H6201

H6208
H6224

H6225
H6226
H6227
650117
653018
654030
H6240
H6241A
650113
653018
654030
H6242
D9117
040811

650060
653010
654006
654026
040815

650136

653018

654030
040816

040819

650062
653010
654006
654026
520098
520099
520119
520166
520171
520172

540006
540024

No.
Part Name Req.
Main Drive Guard‘Support P |

(Used before Serial #3026)
Hex.Hd.Cap Screw 5/16x 1.. 3

Hexagon Nut - 5/16. .. ..... 3

Lock Washer - 5/16 . . ... .. 3
Drive Belt Take-Up Screw

5/8x 10-1/2 . ........... 2

(Used before Serial #2276)

Drive Belt Take-Up Screw
5/8x 11-1/2 .. ... ....... 2
(Used after Serial #2275)

Drive Support Extension ... .. 2
Hex.Hd. Machine Bolt 5/8x 7. 1
Hexagon Lock Nut - 5/8 1

Drive Sheave Hub. ... ... ... 1
Grease Fitting. . . .. ... ... 1
Hex.Hd.Cap Screw 1/2x2 .. 6
Hexagon Nut - 1/2 6
Lock Washer - 1/2 6

Tubular Drive . ... ........ 1
Grease Fitting. . .. ... ... 1

Clutch Dog Pin 1

(Two req'd before Serial #4126)

Washer. . .. ............. 2
Bearing Spacer . .......... 1
(Used before Serial #4901)
Bearing Take-Up - Front . ... 1
Bearing Take-Up - Rear . .. .. 1
Bearing Housing - Rear. ... .. 1

Hex. Hd.Cap Screw 1/2 x 2-1/2 2

Hexagon Nut - 1/2 .. ...... 2
Lock Washer - 1/2 ....... 2
Joint Retainer Bolt. .. ... ... 2
Drive Sheave Hub . ........ 1
Hex.Hd.Cap Screw 1/2x2 .. 6
Hexagon Nut -1/2 . ....... 6
Lock Washer - 1/2. .. ... .. 6
Joint Retainer Wire .. ... ... 2
Washer ................ 6
Belt Guide Support Bracket ... 1
(Used after Serial #4125)
Hex.Hd.Cap Screw 3/8x 1 .. 2
Hexagon Nut - 3/8 ........ 2
Plain Washer - 3/8 ....... 2
Lock Washer - 3/8........ 2
Belt Guide. . . ............ 2

(Used after Serial #4125)
Hex. Hd. Cap Screw 1/2x 5-1/2 2
Hexagon Nut - 1/2
Lock Washer - 1/2........
Belt Guide Bracket. ........
(Used after Serial #4125)
Belt Guide Support . . .. ... .. 1
(Used after Serial #4125)
Hex. Hd. Cap Screw 3/8 x 1-1/4 2

D DN DN

Hexagon Nut - 3/8 . ....... 2
Plain Washer - 3/8 ....... 4
Lock Washer - 3/8........ 4
Ball Bearing . . ... ........ 1
Bearing Collar . .......... 1
Ball Bearing . . ... ........ 1
Ball Bearing . . ... ........ 2
Ball Bearing . . . .. .. ...... 1
Bearing Collar . .......... 1
(Used before Serial #6201)
Retaining Ring. . ... .... ... 1
Retaining Ring . . ... ....... 2

AFor Replacement, Order H6037Hw/one H6091B
BSee Page 28 for Universal DriveService Parts

19



FH188 - POWER TAKE-OFF DRIVE

Ref. Part No.
No. No. Part Name Req.
540 R.P.M. TRACTOR P.T.O.
TO 620 R.P.M. CUTTER
1 H639R Drive Sheave (18.4 Dia.)
2 H651R Driven Sheave (16.1 Dia.)
3 H6146E  Universal Drive .........
Grease Fitting 570004 ..
4 H6200E Drive Belt Set (Matched set of
Four H6060J) ........ 1 set
"See Page 28 for Universal Drive Service
Parts.
1000 R.P.M. TRACTOR P.T.O.
TO 620 R.P.M. CUTTER
(Used after Serial #2275)
1 H639S Drive Sheave (12.0 Dia.).....
2 H651W Driven Sheave (19.1 Dia.) . ...
3 H6060M Power Band Drive Belt......
4 H6213*  Universal Joint w/Sq. Shaft . ..
Grease Fitting 570004
5 H6214*  Universal Joint w/Sq. Tube .. .
Grease Fitting 570004. ... ..
“See Page 28 for Universal Drive Service
Parts.
1000 R.P.M. TRACTOR P.T.O.
TO 620 R.P.M. CUTTER
(Used before Serial #2276)
1 H639L Drive Sheave (12,0 Dia.).....
2 H6518 Driven Sheave (19.1 Dia.) . ...
3 H6200C Drive Belt Set (Matched set of
four H6060G). . ...... .o
4 H6213*  Universal Joint w/Sq. Shaft . . .
Grease Fitting 570004......
5 H6214*  Universal Joint w/Sq. Tube . ..
Grease Fitting 570004......
“See Page 28 for Universal Drive Service
Parts.
1000 R.P.M. TRACTOR P.T.O.
TO 720 R.P.M. CUTTER
1 H639T Drive Sheave (13.9 Dia.).....
2 H651W  Driven Sheave (19.1 Dia.) .. ..
3 H6060M Powerband Drive Belt. ......
4 H6213%  Universal Joint w/Sq. Shaft ...
Grease Fitting 570004......
5 H6214*  Universal Joint w/Sq. Tube . ..
Grease Fitting 570004......
"See Page 28 for Universal Drive Service
Parts.




FH188 - POWER TAKE-OFF DRIVE

Ref. Part No.
No. No. Part Name Req.

540 R.P.M. TRACTOR P.T.O.
TO 720 R.P.M.CUTTER

1 H639R Drive Sheave (18.4 Dia.) ... 1
2 H639M  Driven Sheave (13.9 Dia.) ... 1
3  H6146E* Universal Drive ......... 1
Grease Fitting 570004 ., ... 3
4  H6200E Drive Belt Set (Matched set of
Four H6060J) . ...... 1 Set

ASee Page 28 for Universal Drive Service Parts.

720 R.P.M. TRACTOR P.T.O.
TO 620 R.P.M. CUTTER

1 H639R Driven Sheave (18.4Dia.) . ... 1
2 H651R Drive Sheave (16.1Dia.) .. ... 1
3 H6146EA Universal Drive. .. ... ¢+ ... 1

Grease Fitting 570004...... 3
4  H6200E Drive Belt Set (Matched set of
four HB060J) . v v v v e o s ... 1set

ASee Page 28 for Universal Drive Service
Parts.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS




FH188 - ACCESSORIES

3 FOOT DEFLECTOR EXTENSION
(FOR H659G DEFLECTOR)

3 FOOT DEFLECTOR EXTENSION

(FOR H659H DEFLECTOR)

(Used after Serial #4125)

“For Replacement, order B11433A.

Ref. Part .
No. No. Part Name Req.
1 H6080A  Deflector Control Chain .... 1
650005  Hex.Hd.CapScrew 1/4x3/4. 1
Ref. Part No. 653071  Hexagon Lock Nut - 1/4 1
No. No. Part Name Req. 654002  Plain Washer - 1/4 ...... 2
2 H6095C Deflector Extension . ...... 1
1 H6080A Deflector Control Chain .... 1 650104  Hex.Hd.CapScrew 1/2x 1 2
650005 Hex.Hd.CapScrew 1/4x 3/4 1 653018  Hexagon Nut - 1/2 . ...... 2
653071  Hexagon Lock Nut - 1/4 1 654030  Lock Washer - 1/2 ... ... 2
654002  Plain Washer - 1/4 ... ... 2 3 H6126B Extension Gusset - Right. ... 1
2  H6095C Deflector Extension ....... 1 650025  Hex.Hd.CapScrew 5/16x3/4 4
650104 Hex. Hd. Cap Screw 1/2 x 1 2 653007 Hexagon Nut - 5/16 ...... 4
653018  Hexagon Nut - 1/2 . ..... 2 654004  Plain Washer - 5/16 .. ... 4
654030  Lock Washer - 1/2 ... .. 2 654024 Lock Washer - 5/16 ..... 4
3  H6126A Extension Gusset ........ 2 4 H6127A Extension Gusset - Left .... 1
650025  Hex.Hd.CapScrew 5/16x3/4 8 650025  Hex.Hd.CapScrew 5/16x3/4 4
653007  Hexagon Nut - 5/16 ...... 8 653007  Hexagon Nut - 5/16 ... ... 4
654024  Lock Washer - 5/16 . ... .. 8 654004  Plain Washer - 5/16 ..... 4
654024 Lock Washer - 5/16 . .... 4
5 FOOT DEFLECTOR EXTENSION
(FOR H659G DEFLECTOR)
Ref. Part No.
No. No. Part Name Req.
1 H6080B Deflector Control Cord (6 Ft.) 1
2 H6095D Deflector Extension . ... .. 1
650104  Hex.Hd.CapScrew 1/2x 1 2
653018 Hexagon Nut - 1/2 . .... 2
654030 Lock Washer - 1/2 . .... 2
3 H6126A Extension Gusset ....... 2
650025  Hex.Hd.CapScrew 5/16x3/4 8
653007 Hexagon Nut - 5/16 ., ... 8
654024  Lock Washer - 5/16 ..... 8
4 B11433* "S"HOOK .. ..ot v uetun.. 1
(Used before Serial #4126)
B11433A "S"HOOK .. v v vv v v nrsn 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS




FH188 - ACCESSORIES

Ref.
No.

1
2
3

o ~J

10

11

12

Part
No.

3E136
H6175
H6176D
650106
653018
654030
H61TTA
650109
653018
654030
H6178C

650256
650106
653018
653047
654030
H6178E

650256
650106
653018
653047
654030
H6179B

650025
650106
653007
653018
654024
654030
H6180B
16193

650106

653018

654030
H6193A

650106
650109
653018
654030
H6203B
650115
653018
654030
H6251

650111

653018

654030
H6253

650109
653018
653048
654030

DEFLECTOR TRIPOD

No.
Part Name Req.
Deflector Pivot Spacer ..... 1
Adjustment Screw ........ 1
Support Brace - Front Upper . 1
Hex.Hd. CapScrew 1/2x1-1/4 1
Hexagon Nut - 1/2 . ...... 1
lock Washer - 1/2 . ..... 1
Support Brace - Front Lower . 1
Hex.Hd. Cap Screw 1/2x1-1/2 1
Hexagon Nut - 1/2 . ...... 1
Lock Washer - 1/2 . ..... 1
Extension Support Pipe . .. .. 1
(Used before Serial #2276)
Sq.Hd. SetScrew 5/8x1-1/4. 4
Hex.Hd. CapScrew 1/2x1-1/4 4
Hexagon Nut - 1/2  ...... 4
Hexagon Jam Nut - 5/8 ... 4
Lock Washer - 1/2 . ..... 4
Extension Support Pipe .. 1
(Used after Serial #2275)
Sq. Hd. Set Screw 5/8x 1-1/4 4
Hex.Hd.CapScrew 1/2x1-1/4 4
Hexagon Nut - 1/2  ...... 4
Hexagon Jam Nut - 5/8 ... 4
Lock Washer - 1/2 ...... 4
Deflector Brace Support 1
(Used before Serial #2276)
Hex.Hd. CapScrew 5/16x3/4 1
Hex.Hd. Cap Screw 1/2x1-1/4 1
Hexagon Nut - 5/16 ...... 1
Hexagon Nut - 1/2  ...... 1
Lock Washer - 5/16 ..... 1
Lock Washer - 1/2 ...... 1
Deflector Pivot Support 1
Support Brace - Left ..... 1
(Used before Serial #2276)
Hex.Hd. CapScrew 1/2x1-1/4 2
Hexagon Nut - 1/2 . ..... 2
Lock Washer - 1/2 ...... 2
Support Brace - Rear ..... 1
(Used after Serial #2275)
Hex.Hd. CapScrew 1/2x1-1/4 1
Hex.Hd.CapScrew 1/2x1-1/2 1
Hexagon Nut - 1/2  ...... 2
Lock Washer - 1/2 .. .... 2
Deflector Pivot Bracket .... 1
Hex.Hd. Cap Screw 1/2x2-1/4 1
Hexagon Nut - 1/2 .. ..... 1
Lock Washer - 1/2 .. .... 1
Adjustment Link - Left .... 1
(Used after Serial #2275)
Hex.Hd.CapScrew 1/2x1-3/4 1
Hexagon Nut - 1/2 . ..... 1
Lock Washer - 1/2 ...... 1
Adjustment Link - Right 1
(Used after Serial #2275)
Hex.Hd. Cap Screw 1/2x1-1/2 1
Hexagon Nut - 1/2 . ..... 1
Hexagon Jam Nut - 5/8 N.F. 1
Lock Washer - 1/2 ...... 1

13 B11324C Adjustment Turnbuckle .... 1
(Used after Serial #2275)

Used Before
Serial #2276

AUXILIARY ROLLER SLAT

Ref. Part No.
No. No. Part Name Req.
1 H142A Auxiliary Roller Slat . ...... 4

(For use on machines after
Serial #2275)

DEFLECTOR EXTENSION - HIGHER

Ref. Part No.
No. No. Part Name Req.

1 H6061A Deflector Extension - Higher . 1
650062  Hex.Hd.CapScrew 3/8x1-1/4 6
653010 Hexagon Nut - 3/8 ...... 6
654026  Lock Washer - 3/8 ...... 6

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



FH188 - ACCESSORIES

LOW DEFLECTOR

Ref. Part . No.
No. No. Part Name Req.
1 9H253 Deflector Cap Spacer ...... 2
2 H659H Deflector . ......0cv... 1

650276  Truss Head Screw
3/8x3/4 v 4
653010 Hexagon Nut - 3/8 ...... 4
654026  Lock Washer - 3/8 ...... 4
3 H6154 Deflector Cross Brace ..... 2
(Used before Serial #3026)
H6154A  Deflector Cross Brace .... 2
(Used after Serial #3025)
650025 Hex.Hd, CapScrew 5/16x3/4 5
653007 Hexagon Nut - 5/16 ...... 5
654024 Lock Washer - 5/16 ..... 5
4 H6156C* Deflector Slide . .. ...4... 1
(Used before Serial #4126)
H6156B Deflector Slide ......... .1
(Used after Serial #4125)

5 H6190C Deflector Cap .........:.. 1
650003  Hex.Hd.CapScrew 1/4x5/8 1
650104 Hex.Hd,CapScrew 1/2x 1 2
653005 Hexagon Nut-1/4 ...... 1
653077 M-F Two-Way Lock Nut-1/2 2
654002  Plain Washer - 1/4 .. .... 1
654022 Lock Washer - 1/4 ...... 1

*For Replacement, order H6156B,
SURE CUT KNIFE SHARPENER
Ref. Part No.
No. No. Part Name Req.

1 HH0TA Bearing Housing ., ........ 1

2 H5011A  Knife Sharpener Stone ,.... 1

3  H5013A Knife Sharpener Shaft ... .. 1
653018  Hexagon Nut - 1/2 ., .... 1
653044  Hexagon Jam Nut - 1/2 ... 1
654007  Plain Washer - 7/16 . . ... 2
654030  Lock Washer - 1/2 ., . ... 1

4 520057 Ball Bearing ,.......... 1

5 520058 Retaining Wire , ., ........ 1

6 520078 Bearing Collar ., .,....... 1

%

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS




FH188 - ACCESSORIES

WIDE BASE WHEEL

HYDRAULIC DEFLECTOR CONTROL

Ref. Part No.
No. No. Req.
1 550056  Wide Base Wheel . . . ....... 2
(For 11:00L x 16 6 Ply Tires)
LENGTH OF CUT SPROCKET
1
Ref. Part No.
No. No. Part Name Req.
1 H224 Sprocket 30T) .......... 1
650212 Soc.Hd.SetScrew 3/8x 3/8. 1
Ref. Part No.
No. No. Part Name Req.
COUNTERWEIGHT
. 1 H6221 Deflector Control Clamp ... 1
650066  Hex.Hd.CapScrew 3/8x 1-3/4 2
653010 Hexagon Nut - 3/8 ....... 2
1 2  MI12412 Cylinder Control Clamp .... 1
3 M12413 Cylinder Pin . . ... ....... 1
4  MI12414 Cylinder Bracket ........ 1
650066  Hex.Hd.CapScrew 3/8x1-3/4 2
653010 Hexagon Nut - 3/8 ....... 2
Ref. DPart No. 654026  Lock Washer - 3/8 ...... 2
No. No. Part Name Req. 5 M12415 Cylinder Bracket Brace .... 1
650060 Hex.Hd.CapScrew 3/8x1 . 2
1  H6041B Counterweight .......... 1 653010  Hexagon Nut - 3/8 ... 2
650170  Hex.Hd.CapScrew 3/4x 3 . 2 654006  Plain Washer - 3/8 ...... 2
653026 Hexagon Nut - 3/4 ...... 2 654026 Lock Washer - 3/8 ...... 2
654034  Lock Washer - 3/4 . ..... 9 6 580118  90° Swivel Adapter Union ... 1
TUNGSTEN KNIFE
1
Ref. DPart No.
No. No. Part Name Req.
1 040833 Knife ................ 8
AKnives are packaged insetsof four. Setshave
part number 040832. Toreplace complete set
of knives, order two sets of four.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

23




FH188 - UNIVERSAL DRIVES

FOR 1000 R.P.M. TRACTOR P.T.O. : H6213

1 13 B 2 36

42

/ L0p

P
O

&
i Y,

26



FH188 - UNIVERSAL DRIVES

H236
H271C
29
i — ——
&)
20
H285A H286A
@ .
0.8
18 43
H271D H270D
, e9 8 @9 | @
@ . = = 13)
e | 8| L -— =13 | #°| 0
8© N\ SO N
il 23 46 45 X} 20
Ref. Part No. " Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 045806  Tractor Yoke (21 Spline) ... .. 1 28 510250  Yoke and Tube . ........... 1
2 510100 . Bearing Retainer .......... 4 29 510251 MaleGuard .............. 1
3 510113 Center CrossKit . ... ... ... 1 30 510252  Lock Yoke Assembled . ... ... 1
4 510174  Yoke and Shaft Assembled . ... 1 31 510253  Lock Yoke - 1-3/8 Spline. .. .. 1
5 510175 YOKE © vt e e e 1 32 510254 Lock Pin................ 1
6 510176  Yoke .. .... ... ... 1 33 510255  Yoke and Shaft . ........... 1
7 510177 YoKe . . 1 650331  Flat Hd.Soc. Cap Screw (nylok)
8 510181 = Bearing Retainer .......... 2 /28100 1
9 510183 Nylon Bearing . .. .. ....... 1 34 510256 Male Guard . . ... ......... 1
10 510192 Yoke and Shaft. . .......... 1 35 510257 Intermediate Guard. ... ... .. 1
11 510197 Center Cross Kit . . v v o v v v .. 1 36 510258 Female Guard . ........... 1
12 510199  Yoke - 1-3/8 Spline . ....... 1 37 510259  Expansion Plug ........... 1
13 510202 Nylon Bearing . ... ........ 2 38 510260 Washer . ... .........o0... 1
14 510205 Lock Pin Spring. ... ....... 1 39 510261  Yoke and Tube ............ 1
15 510215 -Centralizer Bearing ........ 1 40 510262 Female Guard . ........... 1
16 510226 Retaining Ring . .......... 1 41 510263 Center Cross Kit .. ........ 1
17 510227  Collar . .vvvv v evnnns 1 42 510264  Yoke - 1-5/8 Spline . ....... 1
18 510228 Spring . .. ... 1 43 510265 Yoke and Shaft . .. ......... 1
19 510229 Pawl . o e 2 44 510266 Guard. ...... ... i 1
20 510242 Yoke - 1-3/16 Bore . . ...... 1 45 510293 Yoke and Shaft . . ....... ... 1
91 510243 Yoke - 1-1/4 Bore . . . o v oo .. 1 46 510294 Yoke and Tube . . ... ....... 1
- 22 510244  Yoke and Shaft............ 1 47 510295 Yoke .................. 1
23 510245 Center Cross Kit . ......... 1 48 510296  Yoke - 1-1/4 Bore . ........ 2
24 - 510246  Yoke and Tube............ 1 49 510306  Bushing w/Needle.......... 4
25 510247  Slide Yoke Assembled. ... ... 1 50 510307  Center Cross............. 1
26 510248 Slide Yoke .. ... ......... 1 51 510308 SnapRing ............... 4
© 27 510249  Yoke and Shaft............ 1 52 650349  Tractor Yoke Bolt 1/2x3 .... 1
653077  Hexagon Lock Nut - 1/2..... 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

21



FH188 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
H100D . ....... 9 H217 . ... ... 15-17 H313E . ....... 11 H639R , . .. 20-21
HIOIB........ 9 H218E ...... 15-17 H314C . ....... 11 H639S . ....... 20
HI0I1C .. ...... 9 H222A ...... 15-17 D316 ........ 19 H639T . .. .. ... 20
H102B . ....... 9 H224 . ....... 25 H316 .. ...... 11 H646E . . . .. .. 4
H103 . ....... 9 H231F ...... 15-17 H320F . ....... 11 H651R . .., .. 20-22
HI103A . ... .. .. 9 H232D ...... 15-17 H321C .. ...... 11 H651S ., . . .... 20
H104C ... ... .. 9 H235B ...... 15-17 H324 ........ 7 H651W .. . ... 20
H110C .. ...... 7 H237TA ...... 15-17 H324A .. ...... 7 H652L ., ... .. 19
HI10D ........ 7 H238A ...... 15-17 H334 ........ 7 H652M . . . .. ... 19
Hi11D........ 7 H239A . ... .. 15-17 H335 ........ 12 H653F .. ..... 19
HI13F .. ... ... 9 H240B ...... 15-17 A340 .. ... ... 12 H655B , . ... ... 13
HI13H........ 9 H243F .. .... 15-17 A341 ........ 12 H65TD ... .... 13
H114G ..... ... 9 H244G .. ..... 17 A344 .. ... ... 12 H659G , ., ....,. 13
H114J . ... .. .. 9 9H253 ...... 12-24 A345 ... ..... 11 H659H ... ... 24
H115D .. ... ... 9 H254A ... ... 15-17 H351A .. ...... 11 HG661D . .. ... 13
H116D .. ...... 9 H255 ....... 15-17 H352 ........ 12 H663G .. ... ... 4
H117 ... ... 9 H257C .. .... 15-17 H352A .. ...... 12 H668M  , . ..... 19
H118A . .. ... .. 9 A262 ... .... 15-17 H353F . ....... 12 HE70 ... ... . 13
H119 ........ 9 H263C ...... 10-11 H354 ........ 11 H674G ... ..... 5
Al120A .. ... ... 9 H263D ....... 10 H354A ........ 11 H678 ., ... .. -
Al122 ... .. ... 9 H263E ....... 10 H355A e e 11 H686G . ... ... 5
HI23E . ....... 9 H264B ....... 10 H361 ........ 11 H68TE . . ... ... 5
H125 . ....... 9 H267 12-15-17 H362D ........ 11 H696C . ... .. 13
H132B ........ 9 H267A ...... 15-17 9H363 ........ 10
HI33A . ....... 9 H269B ....... 15 H365 ........ 13 900
F134 ........ 9 H270C ....... 10 H366 ........ 11 D932 ....... 5-10
3E136 ........ 23 H270D ....... 10 H370A ........ 11
HI3TE . ....... 7 H27IC . ... ... 10 H37T1 . ....... 13 1000
Hi38C ........ 9 H271D ....... 10 H372 ........ 13 H1000 ........ 10
H139 ........ 9 H274 . ...... 15-17 H372A .. ...... 13 H1001 ........ 10
17TH140 ... .. 15-17 H275 . ...... 15-17 H374 ........ 7 H1002 ........ 10
HI142A ....... 23 H280B ...... 15-17 400 H1003 ........ 10
H146B ........ 9 H281A ...... 15-17 Hi004 ... ..... 10
6H154 . ... .. 15-17 H282 ....... 15-17 H400N . ...... 7 H1005 ........ 10
H158 ........ 9 H283 ....... 15-17 G433 ..., ..., 7 H1006 ........ 10
H159 ........ 9 H284 ....... 15-17 H4T1A .. ... ... 7 H1009 ........ 10
HIT9A . .. ..... 9 H285 ........ 10 H473 ... ..., 7 H1010 . 10
HI79B . ...... 9-10 H285A . ...... 10 H47T4 ........ T
H179C . . ...... 9 H286 ....... 10 H4TS . ... .. .. 7 2000
H184C .. ...... 7 H286A ....... 10 HATTA . ... .. .. T H2000K ....... 17
H189 ........ 9 H290A ...... 15-17 H4T8A ... ... .. 7 H2002 ...... 15-17
H191 .,..... 15-17 H291A . ... .. 15-17 H4AT9A .. .... .. 1 H2003 . ..... 15-17
H192 . ....... 9 H292A ....... 17 H482 .. ...... 7
HI93A .. ...... 9 H293 . ...... 15-17 H485 . ....... 10 3000
HI9BA .. ...... 9 H294 ....... 15-17 H486 ........ 10 H3050A ....... 11
HI9%A ........ 10 H299 ....... 15-17 H487 ... ..... 7
HI9TA . ....... 10 200 H488 . ....... 7 5000
HI9"B........ 10 500 H5011A ....... 24
H189 ........ 10 9H300........ 4 : H5013A .. ..... 24
H300D ....... 11 H501E ........ 19
200 H305C ....... 11 H502 . ....... 11 6000
H200F ...... 15-17 H306D ....... 11 H504 ........ 11 H6009C ....... 11
H201C ... ... 15-17 H307C ....... 11 HGH0TA . ....... 24 H6013B ....... 13
A210A . ... .. 15-17 H309D ....... 11 600 H6031 ........ 19
A211A . .. ... 15-17 H309E ....... 11 H6032 ........ 19
A212A ... ... 15-17 H310 ........ 11 H601L ........ 4 H6036F ....... 19
A213B...... 15-17 H311A . ...... 11 H604R . .. ..... 4 H6037G s 19
H214 ...... 15-17 H312E ....... 11 H623D ........ 4 H6037TH ....... 19
H215A ... ... 15-17 D313 ........ 19 HB39L . ....... 20 H6040C . ... ... 19
H216B ...... 15-17 H313D ....... 11 HE639M........ 21 H6041B ....... 25

28



FH188 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
H6044F . . ... .. 19 HB189C ....... 19 B11245 ....... 17 510192 ... .... 27
H6053A ... ... 5-13 H6190C .. ... 13-24 B11324C. . ... .. 23 510197 . ...... 27
H6057B . ... ... 5 H6193 ....... 23 B11352 ....... 7 510199 . ...... 217
H6060M . . . . . . . 20 HE193A ....... 23 B11433 ....... 22 510202 . ...... 27
H6061A . ...... 25 H6196B ....... 5 B11433A ...... 22 510205 ... .. .. 27
H6063E . ... ... 19 H6198 ....... 5 12000 510215 . ...... 27
H6072B . ... ... 19 H6200C ....... 20 510226 . ...... 27
H6072C . .. .. .. 19 HB200E .. ... 20-21 M12100 . . ..... 5 510227 .. ... .. 27
H6073F . ... ... 19 HB203B ....... 23 M12106 . ... .. 5-15 510228 . ... ... 27
H6075 . ...... 19 H6208 ....... 19 M12139 . ... ... 13 510229 . ... ... 27
H6076A . . . .. .. 19 H6213 ....... 20 MI2£42 . L. . 25 510242 . ... ... 27
H60T8E . . . .. .. 19 HB214 ... 20 M12413 ... .... 25 510243 .. ... .. 21
H6080A . . . . . 13-22 HB215 ....... 5 M12414 . ... .. 25 510244 . ... ... 21
HB080B . . . . ... 22 H6216 ........ 5 MI2415 .. .ve e 25 510245 . ... ... 27
H6081C . . .. ... 13 H6217 . ....... 5 510246 . . ... .. 27
H6082A . . . .. .. 13 H6218 ........ 5 510248 . ...... 27
H6091A ....... 19 H6219A ....... 5 R13033D ...... 5 510249 ....... 27
H6091B ....... 19 H6220 ........ 13 R13055 ....... 13 510250 ....... 27
H6092C . . 5 H6221 ... ... 13-27 RI3081E . ... .. 13 10251 o7
H6094 ..... 5 H6223 ........ 7 R13114B ...... 13 510252 ....... 217
H6095C ....... 22 : H6224 ........ 19 R13116B ...... 13 510253 : : : : : : : 27
H6095D . ...... 29 H6225 ........ 19 R13118 ... .. .. 13 510254 . . ..... 97
H6106C . ...... 5 H6226 ........ 19 R13119 ....... 13 510255 . ...... o
HE109A . . ... .. 5 HB22T . ... ... 19 RISI3OA ... . 5 510256 . . ... .. 27
HE112A . ... ... 19 H6228 ........ 5 R13178 ... .. 15-17 510257 .. ..... a7
H6123A .. ..... 5 H6229 ........ 5 R13227 ... .. 15-17 510258 . ...... a7
H6124B .. ...... 13 H5230 ........ 5 R13244 ....... 5 510259 . ...... 27
H6126A . ...... 22 HE231 . ....... 5 R13245 . ...... 5 510260 . ...... 217
H6126B . . ... .. 22 H6232 . ....... 5 R13247 . ...... 5 510261 . ...... 217
HE12TA . .. .... 22 H6233 . ....... 5 15000 510262 . ...... 217
H6138C . ...... 13 H6233A .. ..... 5 510263 . ...... 27
H6144B ....... 13 H6234 ........ 5 Y15061 ....... 10 510264 . ...... 27
H6145 .. ..... 13 H6235 . ....... 5 040000 510265 . ...... 27
H6146E . . ... 20-21 H6237 . ....... 5 510266 . ...... 27
HE6151 .. ..... 13 H6238 ........ 5 040546 ..... 15-17 510293 ....... o
HE6152 ....... 13 H6239 ........ 5 040620 ..... 15-17 510204 . ...... 27
H6153 . . 13 H6240 . ....... 19 040621 .. ... 15-17 510295 . . . .. .. 27
H6154 ....... 24 H6241A ....... 19 040625 ... .. 15-17 510296 . ...... 27
HE6154A . . ... 13-24 H6242 . ....... 19 040718 .. ... 15-17 510306 ....... 27
H6155A . . ... .. 13 H6243 ........ 5 040811 ...... 19 510307 . ...... 27
H6156B . . . . . 13-24 H6249 ........ 5 040815 ...... 19 510308 . ...... 27
HB156C . o . 24 H6249A . ... ... 5 040816 ... ... 19
H6157T 13 H6250 ... ..... 5 040819 ... ... 19 520000
HE161A . . . 5 H6251 ... ..... 23 040823 ... ... 13
HE162A . o o .. 5 H6252 . ....... 13 040832 ... ... 25 520007 .. ..... 5
H6163A . . . . . .. 5 H6253 . ....... 23 040833 . ..... 25 520025 . ... ... 5
HE6166A .. ..... 5 H6257 ........ 13 042265 ...... 19 528837 ....... 5
520028 . ... ... 5
Heer ... 03 7000 500000 520057 . ... ... 24
H6169 . . 13 H7812 . ..... 15-17 500178 ... ... 17 520058 . ...... 24
HE169A .. ..... 13 8000 500184 ...... 10 520060 ..... 15-17
H61T0A . . o oo 13 500208 . . ... 15-17 520063 . . ... 15-17
H6171C ... .. .. 19 H8225 . ....... 10 510100 ....... 21 520065 ... .7-15-17
H617T5 . ...... 23 9100 510113 . ...... 27 520078 . ... ... 24
H6176D ... .... 23 510174 ....... 27 520079 ..... 15-17
H61TTA . o oo 23 D917 . .. ... 10-19 510175 .. ..... 27 520084 . . ... 15-17
HE178C . o . 23 11000 510176 .. ... .. 27 520085 . .7-10-15-17
HE1T8E . 23 510177 . ... ... 27 520098 . ...... 19
H6179B . . . .... 23 B11067. . . . . . 15-17 510181 . .. .... 27 520099 . ...... 19
H6180B . ...... 23 B11162 .. ... 15-17 510183 ....... 27 520119 ....... 19

29



FH188 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
520144 ....... 10 650072 . ... .. 13-25 653018 . . 4-5-9-10
520145 . . . .. 15-17 650075 . . ... .. 4 ' 12-13-15-17
520166 . . . . . .19 650097 . . ... .. 11 19-22-23-24
520167 . . . . . .10 650104 . ... . L 4-15 653021 .. 4-5-15-17
520168 .. ..... 10 17-22-24 653026 ... 5-11-25
520169 ... .... 10 650106 . . .4-5-9-10 653030 . .. .... 11
520170 . .. . .. . 10 12-13-17-19-23 653037 . ... ... 19
520171 ... ... . 19 650109 . ... 4-9-23 653044 . ... 7-9-24
520172 . . . . . 19 650111 . . . . .. 5-23 653046 . .. .. .. 23
520173 . ... ... 11 650113 . . . ... 9-19 653055 . ... ... 11
520174 .. . . .. .11 650115 . ... ... 23 653070 .. . .. 13-22
520176 . .. . ... 11 650117 . . . 15-17-19 653073 .. . 10-11-13
520186 . . . . . 15-17 650125 . . ... .. 13 653075 ... . 4-5-13
520187 . . . .. 15-17 650135 . . ... . 5-19 653077 . ... 4-5-15
650140 . . .. . .. 4 17-24-27
Sl 650144 . . ... .. 13 653080 . ...... 19
540006 . .. ... . 19 650160 . . .. . .. 5 653082 ... . ... 5
540016 . . . . . 15-17 650165 . . ... .. 5 653090 ... ... . 5
540024 . . . . . .. 19 650170 . ... ... 25 653094 . .. ... 9-19
650173 . ... ... 11 654002 . . . 13-22-24
550000 650180 .. ..... 11 654004 . .. .7-9-13-
550002 . ... ... 5 650192 ....... 9 15-17-19-22
550018 .. . . ... 5 650197 . . ... .. 13 654006 . 7-10-13-25
550022 . . .. ... 5 650203 . . ... .. 10 654007 ... .. 19-24
550041 . .. . ... 5 650206 . ... ... 7 654009 . . . 4-5-9-10
550051 . ... ... 5 650212 . .. ... 9-10 12-15-17-19
550056 . . . . ... 25 15-17-25 654012 .. .. .. 19
570002 . . ... .. 9 650214 . ... . 15-17 654015 . .. . . .. 5
570003 . .. ... . 9 650219 . ... ... 19 654022 . . . .. 13-24
580018 . . . ... . 25 650222 . ... . .. 11 654024 ... 4-5.7-9
650229 . . .. . 15-17 10-13-15-17
610000 650247 .. ... .. 7 19-22-23-24
610029 .. ... .. 5 650251 . . ... .. 9 654026 . .. .4-5-7-9
610245 .. ... .. 5 650254 . . ... .. 7 10-12-13-15
620005 . ... ... 5 650256 . . . . . 11-23 17-23-24-25
620009 . ... . .. 5 650259 . . ... .. 11 654028 . ... ... 11
650262 . ... ... 13 654030 . . .4-5-9-10
650000 650267 .. . . .. 9-19 12-13-15-17
650003 . . ... 13-24 650275 . . . . | 13-24 654032 .. 4-5-13-19
650005 .. . . ... 22 650299 . ... . .. 7 654034 . 5-11-15-25
650008 . ... ... 13 650308 . ... ... 10 654527 . ... .. 11
650010 . ... . .. 13 650312 . . ... .. 13 655004 .12-13-15-17
650023 . . . 10-15-17 652017 . . ... .. 19 655507 . . ..5-15-17
650025 . . 7-9-13-15 652021 . . ... .. 13 655010 . . .. ... 5
17-19-22-23-24 652026 . 10-15-17-19 655014 .. .. ... 5
650028 . . .4-7-9-13 652028 .. ... 19 655018 . . . . 5-15-17
15-17-19 652046 . . ..9-15-17 655019 . ... ... 5
650029 . ... ... 19 652047 .. . ... 9-10 655020 . . .. ... 5
650032 . . ... . 5-13 652050 . ... ... 7 655024 . . . . ... 7
650034 . ... . .. 5 652088 . . ... .. 9 655028 ... ... 57
650042 . ... . .. 13 653005 . . ... 13-24 655030 . .. . ... 9
650045 . ... . .. 19 653007 . .. .. 4-5-7 655504 . . . .. 15-17
650055 . . ... .. 13 9-10-12-13-15 655507 . .. . .. 7-9
650056 . . ... .. 13 17-19-22-23-24 11-15-17
650060 . . 7-9-13-25 653010 . .. .. 4-5-9 655508 ... .. 15-17
650060 . ... ... 19 10-12-13-15 655513 ... .. 15-17
650062 . ... 4-5-12 17-23-24-25 655527 . . ... .. 11
13-19-23 653012 ... .... 9 655529 .. ... . . 11
650064 . ... ... 5 653015 . ... ... 11 666003 ... ... . 11

650066 . . .. . .. 13 653018 . . . 4-5-9-10

30






Where Cuality i a Family Twadidion

GEHL COMPANY WEST BEND, WISCONSIN 53095 U.S.A.

Form 2262C/22M1P169 Printed in U.S.A.



